

BRADGATE CONSULTANTS

TEST CERTIFICATE

REPORT NO: 71104

CLIENT: Oxford Plastics Ltd
Enstone Airfield
Enstone
Oxon
OX7 4NP

ITEMS TESTED: Reflective Road Cone Sleeves

SPECIFICATIONS: BS EN 13422: 2004

RESULTS: The items tested at BSI were found to comply with the requirements of Category B, Table 4.B Class R2B Coefficient of retroreflection and Table 2 Chromaticity and luminance factor β LB.

TEST DATE: 8th October 2007

ISSUE DATE: 30th October 2007

AUTHORISED BY: S. Parkinson 

CONDITIONS: The results contained in this report only apply to the particular sample/s tested and to the specific tests carried out, as detailed in this test report. The issuing of this report does not indicate any measure of approval, certification, supervision or control of any product.

BRADGATE CONSULTANTS Washford Cottage Kentisbury Barnstaple Devon EX31 4NQ

Tel / Fax 01271 883993 Email: stevebradgate@aol.com